
REC~VED

CLERK’S OFFICE

FEB 6 2OU~l

BEFORE THE ILLINOIS POLLUTION CONTROL BOARD STATE OF ILL(NO~S
Pollution Control Board

Illinois Enviromnental )
ProtectionAgency )

IN THE MATTER OF:

PetitionofNoveon,Inc.

for an AdjustedStandardfrom
35 Iii. Adm. Code304.122

DorothyM. Gunn,Clerk
Illinois PollutionControlBoard
JamesR. ThompsonCenter
100 WestRandolphStreet
Suite 11-500
Chicago,IL 60601

DeborahWilliams
AssistantCounsel
Division of Legal Counsel
Illinois EnvironmentalProtection

Agency
1021 N. GrandAvenueEast
Springfield,IL 62794-9276

BradleyP.Halloran
HearingOfficer
Illinois PollutionControlBoard
JamesR. ThompsonCenter
100 WestRandolphStreet
Suite 11-500
Chicago,IL 60601

PLEASE TAKE NOTICE that on Friday, February 6, 2004, we filed the Written
[...]
Basedon resultsof thework describedabove,BrownandCaldwellconductedacontinuousflow

treatabilitystudy,whichI designedandoversaw,to evaluatepH 2pretreatmentof the PC

wastewaterandsingie stagenitrification. This studyindicatedthatsingiestagenitrificationcouldbe

achievedwith thispretreatment.Therateof nitrificationwasinhibitedindicatingthatsome

bio-inhibitorsstill remainedin thecombinedinfluent.Effluent ammonia-nitrogenconcentrations

from thisprocessvariedfrom I mg/L to 20 mg/L, indicatingavariationin remaininginfluent

bio-inhibitorconcentrations.It was concludedthatthispretreatmentprocesswould supportsingle

stagenitrification. However,effluentammonia-nitrogenconcentrationswould not consistently

achievethoselimited by 35 ILL. Admin. Code304.I22aor 304.122b.

During this sameperiod of time,Noveoninvestigatedaprocessusedin Germanyfor MET

recovery.Thisprocessusedsolventextraction.Resultsof this investigationreportedlyindicatedthat

P:\PROJ\23417- Noveon\Hcnry- OO2\Pcdcfonof Novcoo.doc 18



the processwouldposesafetyconcerns(potential forexplosions)andwouldalsobecostprohibitive

to implementat theHenryPlant(reportedlygreaterthan$10million).

2.4 Assessmentof WWTF for Compliancewith ConventionalDesignfor SingleStage

Nitrification [35 ILL. Admin. Code370.1210and370.920]

NoveonretainedBaxterandWoodmanin 1994to reviewtheWWTF for compliancewith the

Illinois designstandardsfor singlestagenitriflcationof municipalwastewaters.Thesestandardsaxe

intentionallyexcessive(or conservative)andallow for asignificantmarginoferrorin wasteload

determinationsandoperatingconditionsbasedon my experience.Thereareno Illinois design

standardsfor single stagenitriflcationof industrialwastewaters.Theseindustrialdesignstandards

aredevelopedon asite specificbasisusingwastewatercharacterizationdata,treatabilitytesting,and

professionalexperience.

The reviewby BaxterandWoodmanindicatedtheWWTFwould complywith the municipal

wastewaterstandardswith theadditionof about65 percentmoreaerationtankage.I was convinced

thatthe WWTF wouldnotprovidesingle stagenitrificationwith thisadditionalaerationtankage.

However,Noveonexpandedthe aerationtankagein 1998by 100percentto providegreateraeration

capacityandgreatertreatmentplant flexibility. Thisadditionput theWWTF in full compliancewith

35 ILL. Admin. Code370.1210and370.920andTenStateStandards(which includesIllinois) for

singlestagenitriflcationandyet theWWTF did not exhibitanynitrification. Thereasonnitrification

wasnot achievedwasnot dueto alack of equipment,butratherthepresenceof bio-inhibition.

2.5 AlternativeBacteria

IEPA hadconductedaliteraturesearchandfoundanartidethat seemedto imply that special

bacteriacouldbegrownin theNoveon-FlenryPlantthatwouldboth degradethedifficult

compounds(suchas morpholine)andremoveammonia-nitrogenatthe sametime. I explainedto

IEPA thatthesewerenot the findingsof this article.However,IEPAwaspersistentthatthese

bacteriacouldachievebothtypesof degradation(morpholineandammonia-nitrogen).

Consequently,Noveonbroughtin theauthorof this articlefrom England(Dr. JeremyKnapp).

Dr. KnappreviewedtheNoveon-HenryPlantoperation.Hethenexplainedthat thebacteriathathe

P:\PROJ\23417- Nov~on\Hcrny- 002\PoddonofNovcondoc 19



wroteaboutwerealreadypresentin theNoveon-HenryPlantbasedon morpholineremovaldatahe

hadreviewedandthatthe conditionspresentin theNoveon-HenryPlantweresuitablefor

maintainingacultureof thesebacteria.Hefurtherexplainedthatthesebacteriado not provide

nitnification.He alsoexplainedthat theNoveon-HenryPlantprovidedall theright conditionsfor

singlestagenitrificationif bio-inhibitingcompoundswerenot present

Noveonon severaloccasionshastried addingspecialtybacteriato removedifficult to degrade

compounds.Duringthesesameperiods,Noveonhasaddednitrifying bacteriafrom thePeoria

P01W.In no instancehasNoveonbeenableto initiatenitrification. This indicatesthatthelack of

nitrificationis dueto inhibitors thatarenotdegradedwithin the confinesof theNoveon-Henry

Plantevenwith specialbacteriaaddition.Furthermore,this Plantoffers thebiological treatment

opportunitythatis requiredbyTenStateStandardsand35 ILL. Admin. Code370.1210and370.920

for singlestagenitrification.

2.6 NumerousOccasionsof SeedingPlantwith Nitrii~tingBacteria

TheNoveon-HenryPlanthasbeenin compliancesince1998with TenStateStandardsand35 ILL.

Admin. Code370.1210and370.920for single stagenitrification. Sincethis time,Noveonhasadded

on numerousoccasionsbacteriafromotherWWTF thatareactivelynitrifying. Theseadditionswere

intendedto improvetheNoveon-HenryPlantWWTF performance.Yet, in no casehasnitrification

occurredat theNoveon-HenryPlantdespiteoptimumconditionsof MCRT (greaterthan30 days),

temperature(28 to 32 degreesC),pH (6.8 to 7.5),DO (greaterthan2 mg/L). Again, it is my

professionalopinionthatthisis dueto thepresenceof bio-inhibitingcompoundsin theinfluent.

2.7 Full-ScalePlantTrial ofAlkalineAir Strippingto AchieveEffluent Anirnonia-

NitrogenReduction

TheNoveon-HenryPlantconducteda full-scaletrial of alkalineair strippingof the combined

influent. ThisrequiredNoveonto setup aninterimpumpingsystem,causticadditionsystem,and

acidadditionsystem.This interimsystemdivertedall primaryclarifier effluent(approximately

560gallonsperminute) to an aerationbasinthathadbeenset asidefor thistesting. Causticwas

addedto theaerationbasinto maintainatargetpH valueof 10.5.A surfaceaeratorwasplacedin

P:\PROJ\23417- Nov~on\Hoo,y- 002\PoddonotN0000rLdoc 20



thisbasinandoperatedto assistin air stripping.Effluent from thistankwasdivertedto ablendtank

wherethepH was lowered.Theblendtankcontentswerethenpumpedto the~therthreeaeration

basinsforbiological treatment.This treatmentdid demonstrateamodestreductionin effluent

ammonia-nitrogen(lessthan20percent).Thisreductionwaslow, in my opinion,dueprimarily to

thefact thatthe majorityof the effluentammonia-nitrogenis formedduringbiological treatment.

Secondly,thepH controlmethodwasunableto consistentlykeepthetankcontentsatorabove

pH 10.5.

2.8 Full-ScaleTrial of Pretreatment and SingleStageNitrification

Noveonenvironmentalstaffconductedaliteraturesearchandfoundan article thatindicatedthat

MET couldbeco-precipitatedwith ferric hydroxideatanelevatedpH (seeExhibit B). The article

indicatedthatsignificantremovalcouldbeaccomplishedatpH 4.5 versusthepH 2 pretreatment

evaluatedby BrownandCaldwell.Noveonconductedafull-scaletrial ofthispretreatmentsystemin

hopesof achievingsinglestagenitrification. I reviewedthearticle,believedtheir wasalikelihood of

successin thistrial, helpeddesignthe trial conduct,revieweddatafrom thetrial andwitnessedthis

trial in progress.Thetrial involvedNoveoninstallinganinterimprecipitationsystemandseparate

sludgedewateringsystemto treatandsegregatepretreatmentbyproducts(sludgeandfiltrate from

sludgedewatering).The entirePCwastewaterdischarge(120gpm)wasroutedthroughthissystem

involving ferric chlorideaddition to lower thePCTankwastewaterto pH 4.5.ThepH adjusted

waterwasallowedto separatein interimclaniflers.Thetreatedwastewaterwastransferredusingan

interimpumpingsystemto theexistingprimarytreatmentsystem.Theprecipitatedsludgewas

dewateredusinganinterimfilter presswithprecoataddition system.Thefiltrate from sludge

dewateringwas routedbackto the pretreatmentsystem.Thepretreatmentsystemwas operatedfor

monthsanddid demonstratesignificantMBT removal (greaterthan50percent).At theendof this

operatingperiod,Noveonbroughtin atankerload(5000gallons)of bacteriafrom aplantin Indiana

thathadahighpopulationofactive nitrifying bacteria.Thebacteriawereaddedto theaeration

basins.Thepretreatmentsystemcontinuedto operatewhile Noveoncheckedfor signsof

nitrification in the activatedsludgesystem.Theactivatedsludgesystemwasoperatedunderadequate

DO, pH, MCRTandalkalinitycontrolto promptnitrification. No nitrification occurreddespitethis

largeinvestmentof resources(greaterthan$100,000)andtime (greaterthan4 months).It is my

P~\PROJ\234I7- Novcoo\H~niy-OO2\Po~onofNoveondoc 21



opinionthatnitrification did not occurbecauseof thecontinuedpresenceof bio-inbibiting

compoundsin theinfluent (MBT andlikely others).

2.9 ConsiderationofOtherLesserKnown Technologies

Anotherconsultant(EcologyandEnvironment,mc)wasretainedto review thework of Brownand

Caldwellfor Noveon.This consultantbelievedthatall feasibletechnologieshadbeenconsideredfor

effluentammonia-nitrogenreductionexcludingozonation.A conceptualleveldesignandcost

estimatewasdevelopedforthistreatmentprocess.Theprocesswould presumablyachievea

98percentreductionin effluentammonia-nitrogenbut atapresentworthcostof $20.32million

(almosttwicethecostof any otherprocessconsidered).This processwouldalsosignificantly

increasethe effluenttotaldissolvedsaltconcentrationdueto the causticadditionrequiredto

neutralizethe acidgeneratedfrom thisprocess.Additionally, asignificant substationupgradewould

berequiredto delivertheadditionalpowerconsumed(equivalentto approximately3500hp

demand).

I discoveredin 2003acompanyin Memphis,Tennesseethathadapatentedmembranethat

selectivelyseparatedammonia-nitrogenfrom wastewatercontaininglittle otherconstituentsbesides

ammonia-nitrogen.This membranewas testedto removeammonia-nitrogenfrom alandfill leachate

andgroundwaterstreamthatwaslessconcentratedin otherconstituentsthantheNoveon

wastewater.Thecompanycondudedafteractualtestingthatthemembranewouldnotbesuitable

for treatingtheleachateandgroundwaterstreamdueto interferencecausedbyothercompounds

presentin thewastestrearn.Consequently,I did not furtherpursueuseof this membraneatthe

Noveon-HenryPlantfor effluentammonia-nitrogenreduction.

2.10 ComparativePerformanceandCostsof all ProvenEffluent Ammonia-Nitrogen

ReductionProcesses

After approximately14yearsof extensiveevaluationsby NoveonandBrownandCaidwell, all

applicabletreatmentprocesses,in myprofessionalopinion,havebeenconsideredfor effluent

ammonia-nitrogenremoval.Treatmentprocessesconsideredwentbeyondthoseincludedin the

USEPAProcessDesignManual:NitrogenControl (EPA625R93010).No stonehasgoneunturned.

P~\PROJ\234~7- Novcon\Hooq- 002\PoddonofMovcon4oc 22



Theproventreatmentprocessesdescribedabovehavebeendevelopedby meandsupportstaffwell

enoughto accomplishthefollowing.

• predictpotentialeffluentammonia-nitrogenreduction,

• understandtheprosandcons,

• developconceptualleveldesignsfor their application,and

• developconceptualleveldesigncostestimates(capital,annual,andpresentworth costs)for

thesetreatmentaiternativesto within 30percentaccuracyusingavailableinfluent wasteload

data.

Theproventreatmentprocessesthatwereevaluatedarelistedbelow.

• Alkalineair stripping(air strippingatpH 10.5)of PCTankcontentswithoff-gascollection

andtreatment.Noveonbelievedthisoff-gascollectionandtreatmentwouldberequiredto

complywithair qualityregulations.At highpH ammonia-nitrogenexistsas agasdissolvedin

liquid andcanberemovedfrom theliquid by air stripping.

• Alkalineair strippingof PVC Tank contents.

• Alkaline air strippingof secondaryclarifier effluent.

• Struviteprecipitationof combinedinfluent priorto primaryclarification.Ammonia-nitrogen

can beprecipitatedasNFI4MgPO4(H2O)6.

• Breakpointchlorinationof secondaryclarifier effluent.Theaddition ofchlorineconverts

ammonia-nitrogento nitrogengasthatexitstheliquid to theatmospherewithout theneed

forair stripping.

• Nitrification of PVC Tankwastewater(non-PCwastewaters).Nitrificatiori is aprocessby

which bacteriaconvertammonia-nitrogento nitrate-nitrogen.The bacteriaconsumelarge

amountsofoxygen(4.6 lbs oxygen/lbammonia-nitrogenremoved)andalkalinity (7.14lbs

alkalinity/lb ammonia-nitrogenremoved).

P~\PROJ\23417- Novoon\Hciuy- 002\Pctidonof Nov~on.doc 23



• Nitrification of thecombinedwastewater.Thisprocesswouldrequirepretreatmentof the

PCwastewaterto removebio-inhibitors.

• Nitrification of secondarydariflereffluent (tertiarythtrification).

• Ion exchangetreatmentof thefinal effluent. Ion exchangeis aprocesswhereanothercation

(e.g.,sodium(Na4) orhydrogen(H4) isreleasedfrom aresininto thewatersoanother

cation(NH4
4) canbe removedfrom thewater.

Thetreatmentprocessevaluationdescribedaboveis briefly summarizedin ExhibitsC, D, andE.

Thisevaluationestablishedthat theprocessoffering thelowestpresentworth costfor reducing

effluentammonia-nitrogenwas alkalinestrippingof thePCTankcontents($2.31 million). This

alternativehoweverwouldonly providea 27 percentreductionin effluentammonia-nitrogen.If

35 ILL. Admin. Code 304.122bwasapplicable, and I strongly believethat it is not, the average

effluentammonia-nitrogenwould haveto be reducedby 98 percent(135mg/L reducedto 3mg/L).

Underpeakeffluentconditions,the effluentammonianitrogenreductionwouldhaveto exceed

98 percent.The processofferingthelowestpresentworthcostthat would becapable ofmeetingthe

98 percentreductionrequirementwasion exchange($5.07million). However,thisprocesswouldbe

complicatedto operate,wouldgenerateawastebyproduct(liquid ammoniumchloride)requiring

offsite disposalandwouldbeproneto foulingby scalingandbacterialgrowth.Thenextleast

expensiveprocesscapableof achieving98 percentreductionwas breakpointchlorination

($9.73million). However,thisprocessposessignificantsafetyandsitesecurityconcerns(chlorine

gasis extremelyhazardous),wouldsignificantlyincreaseeffluenttotaldissolvedsalt(IDS)

concentrationsandthereforewould increaseeffluentaquatictoxicity, andcouldgeneratechlorinated

organicsthatcouldin turnincreaseeffluentaquatictoxicity. Lastly, thenextleastexpensiveprocess

capableof achieving98 percentreductionwasnitrificationof thecombinedwastestreamasasingle

stageprocess($11.71million) or asa tertiaryprocess($11.41million). Bothprocesseswould result

in anincreasein effluentTDSandbothprocesseswouldprovidevariableperformancebasedon the

variabilityof influent bio-inhibitingcompounds.At times,neitherprocesswouldcomplywith the

requirementsof 35 ILL. Admin. Code304.122aand304.122b(eventhosethesearenot applicableto

theNoveon-HenryPlant).

p\PaOJ\23417- No~con\Hoory- 002\PotitwnofNovocn.doc 24



2.11 Evaluation ofAlternativeMethods ofEffluent Ammonia-Nitrogen Measurement

Numeroustreatmentprocesseswereevaluatedto reduceeffluentammonia-nitrogen.Effluent

ammonia-nitrogenwasreducedbut with greaterdifficulty in manycasesthanexpected.This

difficulty mademequestionwhethertherecouldbeafundamentalerrorin the measurementof

effluentammonia-nitrogen.Themethodusedby theIEPAlaboratoryandtheoutsidelaboratory

usedby theNoveon-HenryPlantfor effluent compliancemonitoringwerethe same.Both

laboratoriesusedtheion selectiveprobemethod.Thismethodis recognizedby USEPAas

registeringartificially elevatedvaluesin thepresenceof organicnitrogencompounds.These

compoundsarelikely to bepresentin theNoveon-HenryPlanteffluent.Noveon,at my suggestion,

conducteda testingprogramwherethesecondaryclarifier effluentwasanalyzedusingthehistorical

methodwithoutdistillation,thehistoricalmethodwith distillation,andthephenatemethod-with

distillation.All threemethodsareapprovedby USEPA.The lastmethodmentionedwasthemethod

leastproneto interferenceby organicnitrogen.Resultsof thistestmethodindicatedaslightly lower

valuefor effluentammonia-nitrogenwith distillationandwith thephenatemethod.However,the

averageofall valueswas within 15 percentregardlessof themethodselected.This finding indicated

thehistoricaleffluentammonia-nitrogenconcentrationswerereasonablyaccurateandthatthe

historicalmethodcouldcontinueto be usedwith reasonableaccuracyto monitoreffluent

ammonia-nitrogenconcentrations.Theeffluentconcentrationsmeasuredthroughoutall treatment

evaluationscould beconsideredreasonablyaccurate.Effluent ammonia-nitrogenreductionhad

indeedbeenasdifficult to achieveasmeasured.

3.0 OTHER ISSUESRAISED BY IEPA

3.1 GAC Treatmentof Influent

GAC (granularactivatedcarbon)hasbeenusedto removeinhibitorsfrom wastewatersandoneof

theinhibitors (possiblythepredominateinhibitor) is removableby GAC.So,atfacevaluethis

suggestionappearsreasonable.However,severalfactorsrenderit non-practical.First, theinfluent

doescontainsomeorganicsthatarereadilydegradablesuchasisopropylalcoholandethanol.These